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7. NEZD

1) BIO-500(F& 20LM)
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EEI( C) - )= (28+2) . (50£5)% R.H.
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=REZE0 ) =2 (23+2) ¢, (50£5)% R.H.
SEI(50 CT) -~ M2 (28+2) 'C. (50+5)% R.H.
g4 =24 (23+2) T, (50+5)% R.H.
1% |y - B LIS MEE 160 (Meo) (2342) T, (50+5)% R.H.
pIE S|4 - 213 2(23 ©) 3 (28+2) €, (50+5)% R.H.
oIy sS4 el S3(-20 T) 4 (28+2) T, (50+5)% R.H.
YT ME BlOIAS HEH(23 C) jrignFel3= (28+2) T, (50£5)% R.H.
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TEST REPORT

Reissuance(R1)

1. N0 @ CT17-139703

2. Client Date : 2018.03.12
O Name :  DAEHEUNG CHEMICAL CO., LTD.
O Address : 52, Sandan-ro 15beon—gil, Pyeong taek-si, Gyeonggi-do
3. Date of Test : 2017.12.15 ~ 2018.03.12
4. Use of Report : Quality management
5. Test Sample : BIO-500 - F type 20HM
6. Test Method
(1) LH Standard Specification 42580:2012 (2) KS F 4910:2010

Tested By Technical Manager
Affirmation
Name : Lee Se-Jin /44 Name : Lee In Woo g ; T

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The
test results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken
or of apparently identical or similar products.

2018.03.12

Korea Conformity Laboratories President Kyung Sik Kim W* K>

H’,Address : 21591 il Dambang—ro.Namdong—gu Incheon ' ea |
Hesult lnqunry incheon & Gyeonggl Branch 82-31 460-—5135
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TEST REPORT

No : CT17-139703

7. Test Results
1) BIO-500 - F type 20HM

Test 'Item(s) Uni't Test Method Test Results Remar k
; (ed 5 i) e

Fungal resistance test(Halo zone) mn (1) 3p (32.5 % 0.2) % RH.
2) BI0-500 - F type 20LM

Test |tem(s) Unit Test Method Test Results Remar k
Slump(5 C) - Horizontal mm (2) 0 (23+2) 'C, (5045)% R.H.
Slump(8 'C) - Vertical mm (2) 0 (2842) T, (50+5)%R.H.
Slump(50 G) ~ Horizontal mm (2) 0 (23+2) €., (50+5)% R.H.
Slump(50 C) - Vertical mm (2) 0 (23+2) ', (50+£5)% R.H.
Elastic recovery % (2) 93 (23+2) C . (B0+5)% R.H.
Tensile properties - Elongation of joint width % (2) 160 (Mso) (23+2) ¢, (50+5)% R.H.
Tensile properties — Tensile stress at 23 € N/ mat (2) 0.3 (23+2) T, (50+5)% R.H.
Tensile properties - Tensile stress at =20 C N/mat (2) 0.4 (P3+2) © . (B0F5)% B.H.
Adhesive property at maintained extension _
(23+2) T (2) Pass (28£2) C, (50+5)% R.H.
Adhesive property at maintained extension i
(-20+2) C (2) Pass (23£2) T, (5045)% R.H.
Adhesion property after compression heating, N
tona| s, 06} g (2) Pass (23+2) €, (50+£5)% R.H.
Adhesive property at maintained extension after B .
water immersion (2) Pass (23+2) T, (50+5)% R.H.
Change in weight % (2) 5 (28+£2) ', (50+5)% R.H.
Loss of volume-change in volume % (2) 6 (2342) €, (60+5)% R.H.

—— End of Report ——
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